SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 5/ 5SMHz

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 ddne_SPURIOUS |INE aBS paks 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
40 dBm e
——y e W SRR
. o g S RNV, b
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70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 376.84734 MHz -57.18 dBm -44.18 dB 30.000 MHz 815.000 MHz 100.000 kHz 391.22266 MHz -56.42 dBm -43.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 974.87000 MHz -56.58 dBm -43,58 dB 860,000 MHz 1,000 GHz 100.000 kHz 998.85667 MHz -55.30 dBm -42,30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -45.21 dBm -32.21 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -43.15 dBm -30.15 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84877 GHz -41.32 dBm -28.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -40,16 dBm -27.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03074 GHz -42,71 dBm -29.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04174 GHz -41,79 dBém -28.79 d&
_— —_—
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Highest Channel / QPSK

Spec n

Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
M o P S
-50 dBém
et
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 220.87766 MHz -55.00 dBm -42.90 d8
860.000 MHz 1.000 GHz 100.000 kHz 983.87667 MHz -55.19 dem -42.19 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -43.91 dBm -30.91 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -40.17 dBm -27.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03074 GHz -41.84 dBm -28.84 d&
i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 5/ 10MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
40 dBrm ; e 40 dBm : ——— —
-50 derr -50 dBm
IJ WJ
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 702.81859 MHz -56.20 dBm -43.20 dB 30.000 MHz 815.000 MHz 100.000 kHz 448.96922 MHz -55,95 dBm -42,95 dB
860,000 MHz 1.000 GHz 100.000 kHz 988.31000 MHz -55,57 dBm -42,57 dB 860,000 MHz 1,000 GHz 100.000 kHz 995.17000 MHz -55.77 dBm -42,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -43.80 dBm -30.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -44.29 dBm -31,29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -40.05 dBm -27.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96325 GHz -40,30 dBm -27.30 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03374 GHz -41.97 dBm -28.97 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02624 GHz -41,80 dBém -28.80 dB
_— _—
)i 2 )i w

Highest Channel / QPSK

Date: 17.NOV.

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
' MMW -
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz £93.07016 MHz -56.19 dBm -43.19 d8
860.000 MHz 1,000 GHz 100.000 kHz 991,99667 MHz -55.14 dBém -42.14 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -43.48 dBm -30.48 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -40,11 dBm -27.11 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.02374 GHz -41.78 dBm -28.78 d&
i
JL
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swanranas. FCC RADIO TEST REPORT

Report No. : FG412509B

Frequency Stability
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0145
30 Normal Voltage 0.0147
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0039
PASS
0 Normal Voltage 0.0130
20 Maximum Voltage 0.0097
20 Normal Voltage 0.0000
20 Battery End Point 0.0019
Note:
1. Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
TEL : 886-3-327-3456 Page Number : A4-15 of 15
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SPORTON LAB.
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Report No. : FG412509B

LTE Band 7

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 7 / 20MHz

RB Size Full RB

16QAM Limit: 13dB

Middle CH

6.93

27 RB Result

5.36 PASS

LTE Band 7 / 20MHz /| QPSK

Middle Channel / Full RB

LTE Band 7 / 20MHz / 16QAM

Spectrum = Spectrum b
Ref Level 30.00 dom  Offset 12.40 & Ref Level 30.00 cbm  Offset 12,40 db
o att 30d8_AQT 2 ms ® RBW 20 MHz o att 0 dB__AQT 2 ms ® RBW 20 MHz
@153 view @153 view
=l B
0.1 o =
I,
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Y \
1E4 - 1E4 L
| i
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t 1€ ’
v !
| |
E-05 ' |
|CF 2.535 GHz Maan Pwr + 20.00 dB OF 2.535 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function samples: 130000] Complementary Cumulative Distribution Functio Samples: 130000
Mean | Peak Crest | 1000 | 1040 | ©0.a% | o.01% | Mean Peak | crest | 10% | 1%% | 010 | oot |
Trace 1 [ 2114 dem | 26.65 dém 5518 2.45 da .06 dB 4.78 db 5.16 dB Trace 1 [ 19.67 dbm 25,45 dbm 5.78 d8 3.04 d8 4.72 d8 5.35 d8 5.68 08
= —— —
[ [ Tl

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

26dB Bandwidth

Mode

BW

LTE Band 7 : 26dB BW(MHz)

Mod.

QPSK

1.4MHz

16QAM

3MHz

S5MHz 10MHz

15MHz

20MHz

QPSK

16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM | QPSK

16QAM

Middle CH

4.96 4.87 9.79 5.42

14.36

551 | 18.98

5.75

LTE Band 7

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 1240 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12,40 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 14.28 dBm) mili] 14.11 dBm|
2048 2.53525000 GHz, 046 2.53437100 GHz,
T ndB 26.00 dB T ndB 26.00 dB
04 L AW L L W LT 4.955000000 MHzZ| 104 . AL D Len B o, 4.865000000 MHz
B 7 Q factor \ 511.7 B ] 3 fadtor "\ 520.9
| \ { \
0 dBm . y 0 dém . i
/ \ / \
10 dam a L -10 dBm + -
/ \ / \
20 dBm— — — 20 dem —+ —
kel o A - ” nY A A AT
30 dBm 50 dam —
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 2,53525 GHz 14.28 dBm ndB down 4,955 MHz ML 1 2.534371 GHz 14.11 dBm ndB down 4,565 MHz
T1 1 2532522 GHz -12.07 dém nds 26.00 d8 T1 1 2.532572 GHz -11.71 dém nds 26.00 da
T2 1 2,537473 GHz -11.89 dém  factor 5117 T2 1 2.537438 GHz -12.09 dém  factor 520.9
]\ J [T

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27RB0

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 12,40 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,40 db @ RBW 100 khz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  56.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 15.89 dBm| MiL1] 14.03 dBm)
2 2.5354600 GHz 0 e 2.5344210 GHZ]
o y___nds 26.00 dB I ndB 26.00 dB
w0 il e aaaty BRTA - AtV 9.790000000 MHz| 104 poe b Py gl ‘ LN Bw 5.415000000 MHz
- [ Q factor )\ 259.0 - *' { Q factor 168.1
0 dém . ; 0 dem: |
{ \ | !
10 dBm - \ -10 dBm ¥
/ \ / \
4 —— = — 20 dem - — -
-2 VNN T Y, '.wl
-30 dBm -3y O o
o L
-40 dam -40 dam ALY NN S
b
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,53546 GHz 15.89 dam nd8 down 9.79 MHz ML 1 2.534421 GHz 14.03 dam nd8 down 5,415 WAz
T1 1 2,530125 GHz -10.23 dbm nd8 26.00 dB T1 1 2,530265 GHz -12.06 dBm nd8 26,00 d8
T2 1 2,539915 GHz -10.28 dBm q factor 259.0 TZ 1 2.535679 GHz -12.15 dBm q factor 468.1
JL J I wve

TEL : 886-3-327-3456
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ssanranas. FCC RADIO TEST REPORT Report No. : FG412509B

ectrum hectrur
Ref Level 30.00 GBm  Offsel 12,40 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,40 dB & RBW 100 kHz
o att 30dB SWT 253 ps @ VBW 1MHz  Mode Auto FFT e att 30 dE SWT  75.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 5.17 dBm mili] 13.34 dBm|
" 2.5292160 GHZ| . 2.5318530 GHz
e e ndB 26.00 dB & [ ndB 26.00 dB
0 o Pl e BV e, 14.356000000 MHz 104 P . Bu 5.514000000 MHz
- T Q factor | 176.2 - I‘ Q factor 159.1
0 o ' | 0 des t
| ) A \
-10 dBm - -10 dBm — —
/ \ 1 {
A . ! \
20 - 20 dem
20, g T apey -
- y Ty i I‘“JHM \r I .
-30 dBm -30 dBm—p u Wi —
™ i} 'u-pkw
-40 dBm W e [ A
YA Aol
50 o 50 dom TALVR PPN X LN TS
-60 dBm -60 dBm
CF 2,535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | tion Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,529216 GHz 15.17 dBm ndB down 14.356 MHz ML 2.531653 GHz 13.34 dBm ndB down 5514 MHz
T1 1 2.527867 GHz -10.97 dém ndé 26.00 dB T1 1 2.527957 GHz ndé 26.00 d8
T2 1 2,542223 GHz -11.34 dém  factor 176.2 T2 1 2.533472 GHz  factor 459.1
L L J - L JL J [
ectrum hectrur
Ref Level 30.00 cBm  Offsel 12,40 0B & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,40 dB & RBW 100 kHz
o att 30dB SWT  378ps @ VBW  1MHz  Mode Auto FFT o att 30 dE SWT 046 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
Mi[1] 3.31 dBm ‘ Mi[1] 13.21 dBm
" 2.5906040 GHZ| . 2.5274480 GHz
e ndB 26.00 dB & I ndB 26.00 dB
w0 e . Vi e B 18.981000000 MHz . ol e Bu 5.754000000 MHz
! H ‘0 FadtorW Y 133.3 * J Q factor 439.2)
0 de 0 dle +
-10 dBm i -10 dBm _FI z
| i 3\
o o i LN
.&Pj_ﬂrnj,,\ AT e 20 dam i
v J
-30 dBm -30 dBm -
Pl L LA M
-40 dBm 'WJ{W* N - [ A s l
o g fhf 47
50 dom 0 dem SRR VATV RN
-60 dBm -60 dBm
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | tion Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
M. 1 2,530604 GHz 13.31 dBm ndB down 18.981 MHz ML 2.527448 GHz 13.21 dBm ndB down 5,754 MHz
T1 1 2,52537 GHz -12.66 dam nds 26.00 dB T1 L 2.52549 GHz nds 26.00 d&
T2 1 2,544351 GHz -12.75 dém  factor 133.3 T2 1 2.531244 GHz  factor 439.2
L L J - L JL J [

TEL : 886-3-327-3456 Page Number 1 A5-3 of 15
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Report No. : FG412509B

Occupied Bandwidth

Mode

BW

LTE Band 7 : 99%0BW(MHz)

1.4MHz

3MHz

S5MHz

10MHz

15MHz

Mod.

QPSK

20MHz

16QAM | QPSK

16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM

QPSK | 16QAM

Middle CH

450 | 448 9.09 | 4.86

13.43

489 | 17.98 | 4.84

Spectrum 3 Spectrum 7
Ref Level 30.00 GBm  Offset 1240 db @ RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 15.49 dBm| MiL1]
20 2.53532000 GHz, 2048,
¥ OccBw . 1.495504406 MH| Oce B ) 1.475524476 MHz
rdm A P e N o, . -
10 R A o~ / Ml 10d8 L o A 5
i \ / |
0 dém + s 0 dem 1 "
/ \ / |
-10 dBm 1 -10 dBm -
L / \
/ /
20 dem— — s - 20 dam . -
ATt v [ - n -
N - Ao et e A . AN A i
30 dBm 730 dam—t— = =
-40 dBm -40 dBm
=50 dom -50 dem
-60 dBm -60 dBm:
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 2,53532 GHz 15.43 dBm ML 1 2.53547 GHz 13.32 dém
T1 1 2,5327423 GHz 9.74 dBm Occ Bw 4.495504496 MHz T1 1 2.5327522 GHz 8.57 dBm Occ Bw 4.475524476 MHZ
T2 1 25372378 GHz 10.15 dBm T2 1 2.5372278 GHz 8.75 dBm
|\ 1) e I I e
Spectrum - Spectrum -
Ref Level 30.00 GBm  Offsel 12,40 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,40 dB & RBW 100 kHz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1 MHz Mode Auto FFT b ALt 30 de SWT 56.0 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
mili] 16.15 dBm| MiL1] 14.10 dBm|
20 . 2.5906440 GHZ| 2048, 2.5324430 GHz
X ] ~_Occ Bw . 0.090900091 MHz ] T Occ By 4855144855 MHz
» [ e VA A A 10ds PR N PV N
{ \ | |
0 dBm . \ 0 dem L
/ \ / \
10 dBm 7 t -10 dam £ t
/ ) \ / i
20 —— 20 dam : _
) ot ~ W Ap
-30 dBm 30,84 =y
el o
-40 dBm -40 dBm R
e 1
el
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML l 2,530644 GHz 16.15 dBm ML 1 2.532443 GHz 14.10 dBm
TL 1 2,5304248 GHz 11.23 dém Occ Bw 9.090305051 MHz T1 1 2.5305045 GHz .84 dBm Occ Bw 4.855144655 MHz
T2 1 2,5395155 GHz 9.58 dam T2 1 2.5353506 GHz 10.29 dBm
L I wve i I ve

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 7
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Middle Channel / Full RB Middle Channel / 27RB0

ectrum hectrur
Ref Level 30.00 GBm  Offsel 12,40 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,40 dB & RBW 100 kHz
o att 30dB SWT 253 ps @ VBW 1MHz  Mode Auto FFT e att 30 dE SWT  75.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 5.63 dBm mili] 14.07 dBm|
2.5292160 GH 2.5287960 GH
20 Gz 20 da ’
Oce B 18426573427 MHz T Oce B 4.885114885 MHz
10 df MCFUEVENS S 10 d TP gl et
‘ J
LEE i 4 0 dle {
! !
-10 dBm f -10 dBm | y
B L / 4 ! |
e g vy 20 dam T
Va4 jm,m " b R
-30 dBm -30 dBm—g i —
e i, 2
40 d3m rWJBW Lx
S .
50 dbm 50 dém Aot ol
-60 dBm -60 dBm
CF 2,535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function tion Result | Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
M. 1 2529216 GHz 15.63 dBm ML 2.526798 GHz 14.07 dBm
T1 1 25282567 GHz 10.14 dBm Occ Bw 13.426573427 MHz T1 1 2.5282268 GHz 7.46 dBm Occ Bw 4.885114B85 MHz
T2 1 25416833 GHz .99 dbm T2 1 2.5331119 GHz 8.13 dbm
L L J - L JL [

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / 27RB0

ectrum hectrur
Ref Level 30.00 cBm  Offsel 12,40 0B & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,40 dB & RBW 100 kHz
o att 30dB SWT  378ps @ VBW  1MHz  Mode Auto FFT e att 30 dE SWT 046 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 14.04 dBm| mili] 3 dBm)
" 2.5280870 GHZ| 0 GHz
e e Oce B 17.082017982 MHz & T Oce B 4.835164835 MHz
w0 JES SN PN LT V) DN N P P " e n o
1 f - - 1 -
| \ |
LEE f | 0 dle I
/ \ /
-10 dBm f “ -10 dBm 1
|
L | ),
20 Bt ; o
T S Y T e S,
-30 dBm b
M A
s Yy
-40 dBm Uy 1 ‘\!
| i
50 dBm ISR O O N
-60 dBm -60 dBm
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function tion Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
M. 1 2,528087 GHz 14.04 dBm ML 2.530245 GHz 14.03 dBm
T1 1 2,525969 GHz 9.32 dBm oce Bw 17.982017982 MHz T1 1 2.526009 GHz 8.64 dBm oce Bw 4.835164835 MHZ
T2 1 2543951 GHz 8.75 dbm T2 1 2.5308442 GHz 7.89 dém
L L J - L JL [

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB0O

Highest Band Edge / 1 RBmax

[_] ] m
Spectrum mr)|| Spectrum 7
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
20 dh’_{_ln BPURIOUS INE_ABS PABS 20 th‘.‘E 'PIIH[n} IS_LINE_ABS PA
10 dBm }“‘ 10 dBm : l
ode ’ IH 0 dem i
-10 dam J \ -10 dBm i 1
SPURIDUS_LINE_ABS '{ | 20 dém J \ I
-30 dam L : 0 derm-
-40 dBm ,"\ 0 dem "
M-npuw
50 dgm £
-60 dBm -60 dem
start 2.475 GHz 10005 pts Stop 2.505 GHz | (| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2494 GHz 1.000 MHz 2.49191 GHz -45.73 dBm -20.73 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 20.14 dBm -9.86 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -34.45 dém -21.45 dB 2,570 GH= 2.571 GHz 100,000 kHz 2 57001 GHe ~17.32 dBm 792 da
2496 GHz 2,499 GHz 1.000 MHz 249888 GHz -28.90 dém -18.90 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -29.08 dém -19.08 d&
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -13.98 dBm -3.98 dB 5 £75 GH= 3 576 GH= 1.000 M2 2.57507 GHz 4517 dBm 3217 B
2.500 GHz 2.505 GHz 100.000 kHz 2.50036 GHz 21.00 dBm -9.00 dB 5.576 GHz 2.505 GHz 1.000 MHz 5. 57055 GHe 4402 dBm 1082 B
—
Y
Il i -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.40 dB Mode Auto Sweep

@1 AvgPwr

Spectrum

SGL Count 100/100

Ref Level 30.00 dém Offset 12.40 de

Mode Auto Sweep

(@1 AvgPwr
Limit ¢heck PABS | SPURIGHECHEEK)
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start 2.475 GHz 10005 pts Stop 2.505 GHz | (| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
2.475 GHz 2.494 GHz 1.000 MHz 2.49394 GHz -36.25 dBm -11.25 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56724 GHz 551 dbm
2.494 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -24.87 dém -11.87 d& 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz Z24.75 dBm
2,496 GHz 2.499 GHz 1.000 MHz 2.49881 GHz -15.13 dém -5.13 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -22.71 dBm -12.71 de
2.499 GHz 2.500 GHz 100.000 kHz 2.49997 GHz -21.42 dBm -11.42 dB 5 575 GH= 2,576 GHz 1,000 MHz 257501 GHe 37,41 dbm 1941 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50219 GHz 7.08 dBm -22.92 dB 5.576 CHz 2.695 GHz 1,000 MH2 2.67614 GHz -36.36 dBm C11.36 dB
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Lowest Band Edge / 1RB0 Highest Band Edge / 1 RBmax

Spectrur mr)|| Spectrum 7
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,475 GHz £:494 GHz 1.000 MHz 2:49117 GHz -45.96 dém -20.96 dB 2,565 GHz 2.570 GHz 100.000 kHz 256966 GHz 19.39 dbm -10.61 dB
2,494 GHz 2,496 GHz 1.000 MHz 2,49594 GHz -35,86 dem -22.86 de 2,570 GH= 2571 GHe 100,000 kHz 2 t7000 GHe 16 02 dBm o9z ds
2.496 GHz 2.499 GHz 1.000 MHz 2.49883 GHz -27.28 dém -17.28 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67108 GHz -24.78 dbm ~14.78 db
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -15.15 dém -5.15 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267586 GHz ~44.97 B Giovde
2,500 GHz 2,508 GHz 100,000 kHz 2,50031 GHz 19.76 dBm -10.24 dB 5.576 GHz 5 585 GHz 1.000 MHz 5 57802 GHe 4447 cBm 16 47 db,
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49384 GHz -36.42 dBm -11.42 d& 2.565 GHz 2.570 GHz 100.000 kHz 2.56644 GHz 5.68 dBm -24.32 dB
2.494 GHz 2.496 GHz 1.000 MHz 249582 GHz -27.65 dBm -14.65 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -27.53 dBm -17.53 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49871 GHz -18.52 dBm -8.52 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57132 GHz -24.15 dBm -14.15 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -24.19 dBm -14.19 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57510 GHz 233.38 dBm -20.38 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50185 GHz 6.02 dBm -23.98 dB 5.576 GHz 2.595 GHz 1,000 MHz 2.57638 GHz 36,16 dbm 11,16 dB
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LTE Band 7 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2450 GHz 1.000 MHz 2.49033 GHz -41.72 d8m -16.72 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56454 GHz 3.72 dBm -26.28 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49594 GHz -23.11 dém -10.11 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -26.56 dBm -16.56 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49894 GHz -18.13 dém -9.19 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57102 GHz -23.12 dBm -13.12 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.49983 GHz -23.85 dBm -13.85 dB 5 £75 GH= 3 580 GH2 1.000 M2 2.57521 GHz 55,83 dBm 1263 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50740 GHz 3.05 dBm -26.05 dB 5.580 GHz 2.505 GH2 1.000 MHz 5 SR001 GHe 36 52 dBm 1152 dB
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Rangelow | Rangeup | RBW | Freguency powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2450 GHz 1.000 MHz 2.49042 GHz -45.55 dBm -20.55 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56551 GHz 5.59 dBm -24.41 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49598 GHz -28.46 dém -15.45 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -26.79 dBm -16.79 dB
2,496 GHz 2.499 GHz 1.000 MHz 249871 GHz -19.30 dém -9.30 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57102 GHz -24.73 dBm -14.73 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.49998 GHz -23.77 dém -13.77 dB 5 £75 GH= 3 580 GH2 1.000 M2 2.57508 GHz 33.01 dbm 20.01 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50457 GHz 5.56 dBm -24.44 dB 5.580 GHz 2.505 GH2 1.000 MHz 5. SRS GHz 4505 dBm o003 B
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LTE Band 7 / 15MHz / QPSK
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2450 GHz 1.000 MHz 2.49047 GHz -35.01 dém -10.01 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.55959 GHz 2.02 dBm -27.98 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49573 GHz -23.39 dém -10.39 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -26.72 dBm -16.72 d8
2,496 GHz 2.499 GHz 1.000 MHz 249887 GHz -20.26 dém -10.26 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57166 GHz -23.04 dBrm -13.04 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49996 GHz -23.97 dBm -13.97 dB 5 £75 GH= 3 58E GH2 1.000 M2 2.57527 GHz 54.86 dBm 1196 db
2.500 GHz 2.515 GHz 100.000 kHz 2.50544 GHz 2.17 dBm -27.83 dB 5.585 GHz 2.505 GH2 1.000 MHz 5. SA508S GHz 4176 dBm 1876 d&
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Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2450 GHz 1.000 MHz 2.47765 GHz -43.11 dém -18.11 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56524 GHz 5.11 dBm -24.89 db
2.490 GHz 24596 GHz 1.000 MHz 2.49597 GHz -20.81 dém -16.81 dB 2,570 GHz 2.571 GHz 300,000 kHz 2.57007 GHz -26.96 dBm -16.96 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49895 GHz -20.34 dém -10.34 de 2,671 GHz 2.575 GHz 1,000 MHz 257104 GHz -25.04 dBm -15.04 de
2,499 GHz 2.500 GHz 300.000 kHz 2.49998 GHz -22.51 dém -12.51 dB 5 575 GH= 2,58 GHz 1,000 MHz 357500 GHz 3432 dBrm 5130 dB
2,500 GHz 2.515 GHz 100,000 kHz 250099 GHz 5.36 dém -24.64 dB .585 GHz 2.695 GH2 1,000 MH2 2.58663 GHz 46,25 dBm -51.95 dB
Y
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2,475 GHz 2450 GHz 1.000 MHz 2.49041 GHz -33.42 d8m -8.42 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56259 GHz 0.72 dBm -29.28 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49591 GHz -24.05 dém -11.05 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57020 GHz -25.16 dBm -15.16 dB
2496 GHz 2,499 GHz 1.000 MHz 249882 GHz -21.13 dém -11.13 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57148 GHz -23.68 dBm -13.68 d&
2.499 GHz 2.500 GHz 500.000 kHz 2.49996 GHz -22.84 dBm -12.84 dB 5 £75 GH= 5,500 GH2 1.000 M2 2.57503 GHz 55,10 dBm 121008
2.500 GHz 2.520 GHz 100.000 kHz 2.51765 GHz 1.53 dBm -26.47 dB 5.500 GHz 2.505 GHz 1.000 MHz 5.£9359 GHz 45 .06 dBm 2096 B
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

2,475 GHz 2.490 GHz 1.000 MHz 2.49017 GHz -45.79 dBm ~20.75 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56495 GHz 2.85 dBm 25.15 dB
2.490 GHz 2.496 GHz 1.000 MHz 249591 GHz -31.05 dBm -18.05 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -25.25 dBm -15.25 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49892 GHz -21.47 d&m -11.47 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57106 GHz -25.62 dBm -15.82 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -20.51 dBm -10.51 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57505 GHz -35.04 dBm -22.04 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50297 GHz 5.71 dBm -24.29 dB .550 GHz 2.595 GHz 1.000 MHz 2.59065 GHz _46.16 cBm 21,16 dB
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Conducted Spurious Emission
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -45.85 dBm -20.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.60820 MHz -45.86 dBm -20.86 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.30952 GHz -46.37 dBm -21.37 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.44854 GHz -46.29 dBm -21.28 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.16648 GHz -43,44 dBm -18.44 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.16986 GHz -43.41 dBm -18.41 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99655 GHz -40.36 dBm -15.36 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98605 GHz -39.92 dBm -14.92 db
10.000 GHz 18.000 GHz 1.000 MHz 17.71227 GHz -38.77 dBm -13.77 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.40435 GHz -38.90 dBm -13.80 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.12012 GHz -37.98 dBm -12,98 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.12362 GHz -38.08 dBm -13.08 d&
T bl
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30.000 MHz 1,000 GHz 1.000 MHz 974,06547 MHz -45,94 dBm -20.94 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.23484 GHz -46.27 dBm -21.27 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.19067 GHz -43,35 dBém -18.35 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -40.21 dBm -15.21 dB
10,000 GHz 18,000 GHz 1.000 MHz 16,39535 GHz -38,82 dBém -13.82 d8B
18.000 GHz 26,000 GHz 1.000 MHz 20,12262 GHz -38.12 dBém -13.12 d&
L
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LTE Band 7 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 995.87956 MHz -45.79 dBm -20.79 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -45.87 dBm -20.87 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.10745 GHz -46.20 dBm -21.20 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.45400 GHz -46.27 dBm -21.27 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,31697 GHz -43,34 dBm -18,34 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,30342 GHz -43,25 dBm -18.25 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -40.16 dBm -15.16 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99405 GHz -40.35 dBm -15.35 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.40085 GHz -38.73 dBm -13.73 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.40385 GHz -38.64 dBm -13.64 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.10962 GHz -38.05 dBm -13.05 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.11512 GHz -38.03 dBm -13.03 d&
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30,000 MHz 1,000 GHz 1,000 MHz 991,51674 MHz -45,84 dBm -20.84 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.35172 GHz -46.33 dBm -21.33 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,16212 GHz -43.21 dem -18.21 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.98855 GHz -40.23 dBm -15.23 dB
10,000 GHz 18,000 GHz 1.000 MHz 16.39835 GHz -38,59 dBém -13.59 dB
18.000 GHz 26,000 GHz 1.000 MHz 20.11062 GHz -38.11 dBm -13.11 d&
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 998.78811 MHz -46.13 dBm -21.13 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.58371 MHz -45,97 dBm -20.97 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -45.64 dBm -20.64 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.29264 GHz -46.30 dBm -21.30 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.31794 GHz -43,39 dBm -18,39 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.30584 GHz -43.,49 dBm -18.49 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99755 GHz -39.99 dbm -14.95 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99305 GHz -40.34 dBm -15.34 db
10.000 GHz 18.000 GHz 1.000 MHz 16.40935 GHz -38.74 dBm -13.74 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.39835 GHz -38.79 dBm -13.79 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.12912 GHz -38.20 dBm -13.20 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.11962 GHz -38.01 dBm -13.01 dB&
— ~ —
{ L J - L L J v

Highest Channel / QPSK

Spec n
Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dem — POV U B R
M (I,
T e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 979,88256 MHz -45,94 dBm -20.94 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.11241 GHz -46.23 dBm -21.23 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30874 GHz -43.45 dBém -18.45 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99905 GHz -40.14 dBm -15.14 dB
10,000 GHz 18,000 GHz 1.000 MHz 16.38485 GHz -38,71 dBém -13.71.d8
18.000 GHz 26,000 GHz 1.000 MHz 20,10962 GHz -38.02 dBém -13.02 d&
il
JL J
Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
= ||| spe ¥
Ref Level 0,00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
S_LINE_ABS S_LINE_ABS
P T— i - - Ao
Lt s IS P S =
ik
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 983.27586 MHz -45.73 dBm -20,73 dB 30,000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -46,10 dem -21,10 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.13078 GHz -46.33 dBm -21.33 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47337 GHz -46.30 dBm -21.30 d&
2,580 GHz 5.000 GHz 1.000 MHz 4,31891 GHz -43,51 dBm -18,51 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,30536 GHz -43,53 dBm -18,53 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.89905 GHz -40.35 dBm -15.35dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99305 GHz -40.21 dBm -15.21 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.39185 GHz -38.75 dBm -13.75 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.39935 GHz -38.78 dBm -13.78 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.12112 GHz -38.25 dBm -13.25 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.12612 GHz -38.23 dBm -13.23 dB&
~ —_— ~ —
{ e J - L L J v
D: 20
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dem — RN I, . ———
e, ™
-o0 em
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 997,33383 MHz -45,93 dBm -20.93 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.21796 GHz -46.12 dBm -21.12 d8
2,580 GHz 5,000 GHz 1.000 MHz 4.,92330 GHz -43.52 dBm -18.52 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.,99255 GHz -40.32 dBm -15.32 dB
10,000 GHz 18,000 GHz 1.000 MHz 16,39735 GHz -38.77 dBm -13.77 d8
18.000 GHz 26,000 GHz 1.000 MHz 20.10812 GHz -38.19 dBém -13.19 d&
i
JL J
Date: 20:31:30

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG412509B
Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0003
30 Normal Voltage 0.0054
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
PASS
0 Normal Voltage 0.0021
20 Maximum Voltage 0.0034
20 Normal Voltage 0.0000
20 Battery End Point 0.0039
Note:

1. Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number : A5-15 of 15
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 12

Peak-to-Average Ratio

Mode

Mod.

LTE Band 1

2 /10MHz

RB Size

QPSK

16QAM Limit: 13dB

Middle CH

Full RB

5.01

27 RB Result

6.06

PASS

LTE Band 12/ 10MHz / QPSK LTE Band 12 / 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / 27 RB0
Spect = Spectrum | =)
Ref Level 30.00 dém  Offset 11.20 d& Ref Level 30.00 dém  Offset 11.20 d&
o att 0 dE__AQT 2 ms @ RBW 10 MHz o att 0 dE__AQT 2 ms @ RBW 10 MHz
@153 view @152 view
e T
S [
o o
00 00
1E4 - 1E4
i \
\ \
1E | 1E +
X |
\ |
7 |
i
1 i
F 707.5 MHz Mean Pwr + 20.00 di F 707.5 MHz Mean Pwr + 20.00 db
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0.a% | 0.01% Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2247 dbm 26,34 dbm 5.85 dB 2.43 dB 4.17 dB 5.01 dB 5.48 dB Trace 1 | 2136 cbm 26,06 dbm 5.70 dB 3.16 dB 5.10 dB 5.06 dB 5.52 dB
e — B —
[T ] [T )

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number 1 AB-1 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG412509B

26dB Bandwidth

Mode

LTE Band 12 : 26dB BW(MHz)

BW

1.4MHz

3MHz

S5MHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM | QPSK

16QAM

QPSK | 16QAM

Middle CH

1.26

1.28

3.01 3.00

4.91

4.90

9.73

5.50

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 b = RBW 30 khz
o att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT

SGL Count 100/100 SGL Count 1007100

@ 1Pk Max @10k Max
LY 16.20 aBm LY 16,03 aBm
20 a8 . 707.70700 MH?Z| 20 e . 707.16430 MHZ]
. . ndB . 26.00 dB)| s  ndB 26.00 dB|

- e e A N e M 1.258700000 MHz 1048 A A o e B ey 1.278300000 MHZ,
- Q factor \ 562.2| - Q factor 553.2
0 dem ,fl i 0 dam. i I
10 dBm: - -10 dBm: - —

Y / Y
\ J \

20 dBm—1———= — 20 dem -

P AN e e R il NN A
-30 dem -30 déim e
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result

ML 1 707.707 MHz 16.28 dam nd8 down 1.2587 MHz ML 1 707.1643 MHz 16.33 dam nd8 down 1.2783 MHz
T1 1 706.8622 MHz -9.50 dBm nd8 26.00 dB T1 1 706.8622 MHz -9.67 dBm nd8 26.00 d8
T2 1 708.121 MHz -9.81 dam qQ factor 562.2 T2 1 F0B. 1406 MHz -9.82 dam qQ factor 553.2
i GHINNRND e Jjl (N e
Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,20 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @10k Max
LY 17.42 abm| LY 16.00 dBm
20 a8 ML 708.26720 MHz 20 e \ 706.67280 MHZ]
P N e ndB X 26.00 dB| .3 e o ebde 26.00 dBy
o ; - et N T 3.008000000 MHz . M i T . 3.003000000 MHZ]
b ] Q factor \ 235.4 b T Q factor \ 235.3
\ \
0 dBm # i 0 dam: f -
J ¥ r §
-10 dBm 7 -10 dBm: T y
J L oA / \
2 e VA o 20l / |
iz 2t o v
-30 dbm -30 dém
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result

ML 1 708.2672 MHz 17.42 dam nd8 down 3.009 MHz ML 1 705.6728 MHz 16.88 dam nd8 down 3.003 WAz
T1 1 706.0015 MHz -8.42 dBm nd8 26.00 dB T1 1 706.0135 MHz -9.29 dBm nd8 21 B
T2 1 709.0108 MHz -8.58 dam qQ factor 235.4 T2 1 709.0165 MHz -9.07 dam qQ factor

i\ 0 v

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: AB-2 of 15



swanranas. FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 12
Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

ectrum hectrur
Ref Level 30.00 cBm  Offset 1120 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 100 kHz
fo Att 30d8 SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 37.8 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 15.10 dm| mili] 14.92 dBm|
" 70681100 MHZ| . 706.10100 MHz
20 s 26.00 dB| ® 26.00 dB|
04 S e L Al Y Y 4.905000000 MHz 104 ~ ] 4.895000000 MHz
b T Q factor | 144.1 b ] Q factor 144.2
LEE! ! \\ 0 y: ‘
Ty iz ¥ }
-10 dBm v -10 dBm 7 !
A [
20 dem 20 dam ~ -
\ el AT NN
Y . e d ed da
T Mo e 25 dgim. L ;
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | tion Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
M. 1 706.811 MHz 15.10 dBm ndB down 4.505 MHz ML 706.101 MHz 14.92 dBm ndB down 4,595 MHz
T1 1 705.052 MHz -11.20 dém ndé 26.00 dB T1 1 705.002 MHz -10.96 dém ndé 26.00 d8
T2 1 709.958 MHz -11.00 dém  factor 144.1 T2 1 709.698 MHz -11.45 dBm  factor 144.2
L L J - L JL [

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / 27RB0

ectrum pectrur
Ref Level 30.00 GBm  Offsel 1120 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,20 o & RBW 100 kHz
ST 30 d8 SWT 1B8.0 ps @ VBW 1 MHz Mode Auto FFT ke att 30 d8 SWT 56.0 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
mili] 17.20 dBm| mili] 15.76 dBm|
" M1 709.1180 MHzZ| . I 707.6600 MHz
20 B . o PRB 26.00 dB| 20 ndB 26.00 dB|
104 P e e - g ©.730000000 MHz " P LA TAYY L et B 5.495000000 MHz|
- Q factor 2.9) - Q factor 128.8
/
LEE! 0 dle
T ] |
¥ o kt
-10 dBm ; -10 dBm ¥
[ /
20 dam . 20 dBm 1
N . e ,
. 30 g8 e B i
Al
-40 dBm -40 dBm v
S
=50 dom -50 dém
-60 dBm -60 dBm:
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | tion Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
M. 1 709.118 MHz 17.20 dBm ndB down 9.73 MHz ML 707.66 MHz 15.76 dBm ndB down 5,495 MHz
T1 1 702.665 MHz -8.85 dsm nds 26.00 dB T1 L 702.725 MHz -10.38 dam nds 26.00 d8
T2 1 712.395 MHz -8.78 dBm  factor 72.9 T2 1 708.219 MHz -10.55 dém  factor 128.8
. I 4 ‘ L JL ‘

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

1.4MHz

3MHz

S5MHz 10MHz 15MHz

20MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM

Middle CH

1.08

1.09

2.72

2.74

4.49 4.48 8.93 4.84

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offsel 1120 oB & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,20 db & RBW 30 kHz
fo Att 30d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT po Att 30.d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max @17k Max
mili] 7.45 dBm mili] 16.37 dBm)
1 70757550 MHzZ| . 707.30980 MHz
20 d8 . 20 d
P A occaw 1.082517483 MHz ¥ Oce By 1.090909091 MHZ|
s T i A PO N0 NP SO, W o
10 d 10 d
0 dém i b 0 dém . s
\ AN
-10 dBm 5 -10 dem o
/ \ /
20 dam - - - 20 dem
A 'l Ak e | o VTS v o -,
O e o . A,
30 dem = “30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 707.5755 MHz 17.45 dBm ML 1 7073098 MHz 16.37 dBm
T1 1 706.95014 MHz 10.43 dém Occ Bw 1.082517483 MHz T1 1 706.95455 MHz 8.19 dém Occ Bw 1.090909091 MHz
T2 1 708.04266 MHz 11.72 dBm T2 1 70B.04545 MHZ 7.01 dém
L ] GHINNRND e

Middle Channel / 3MHz /| QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,20 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 17.24 dbm| MiL1] 16.76 dBm|
" 70815330 MHz 1 708.12340 MHZ]
20 de . 2 20dB 2 E k
R N pepy=T: 1 T 2.721278721 MHz At ] Off: B 2.739260739 MHZ]
. 3 - gt L ¥ . PRV Wy
10 T 10 =
4‘ \ [ \
0 dBm : b 0 dam i ;
T i T
\
-10 dam "’ -10 dam f -
/ b / \
20 dBm—f— . . — 20 dBM - St -
T had N Sl AT SN
30 dBm R -30 dém:
-40 da3m -40 dam
-50 dam -50 dem
-60 dBm -60 dBm:
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 708.1533 MHz 17.24 dBm ML 1 70B.1234 MHz 16.76 dam
T1 1 706.13935 MHz 11.39 dBm Oce Bw 2.721278721 MHz T1 1 706.12138 MHz 9.62 dBm Oce Bw 2.739260739 MHz
T2 1 708.86064 MHz 12.14 dém T2 1 708.85064 MHZ 9.80 dam
it J I J L

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG412509B

ectrum hectrur
Ref Level 30.00 cBm  Offset 1120 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 100 kHz
o att 30dB BWT  37.0ps @ VBW 300 kHz  Mode Auto FFT e att SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 14.90 dBm| mili] 15.86 dBm|
2048 707.76000 MHz - 707.87000 MHz
o Oce By 4.485514486 MHz ¥ Oce B 4.475524476 MHz
A I S RN A o an, A
104 LI A auaY sy 104
| |
0 de 1 : 0 des ¢
-10 dBm £ -10 dBm f
/ /
20 dem - 20 dem
Y T et e BN e h .
i dbm Arn Ty =7 e &
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function tion Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 707.78 MHz 14.90 dBm ML 707.67 MHz 15.85 dBm
T1 1 705.24226 MHz 10.17 dém Occ Bw 4.485514486 MHz T1 1 705.25225 MHzZ 10.25 dBm oce Bw 4. 475524476 MHZ
T2 1 709.72777 MHz 9.91 dbm T2 1 709.72777 MHz 10.28 dBm
L L J - L JL J [
ectrum hectrur
Ref Level 30.00 GBm  Offsel 1120 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,20 o & RBW 100 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att SWT  S6.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 18.43 dBm| mili] 15.49 dBm|
20 [ 706.8810 MHzZ| - 706.0810 MHz
Fow Occ B . 8031068931 MHz o T Oce B 4.835164835 MHz
e B AN L g gt e flan o,
1 d - o 104 Pt Sy e/l
! |
LEE 08 t
{ /
-10dBm 7 -10 dem |
{ |
20 dBm —= 20 dem +
P P ¥ s A e [T
[ rdm - -30 dig ot
P A
T,
-40 dBm -40 dBm =l A —
Y
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function tion Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 706.881 MHz 18.43 dBm ML 706.06L MHz 15,43 dBm
T1 1 703.0245 MHz 11.61 dém Occ Bw 8.931068931 MHz T1 1 703.0245 MHz 9.91 dBm oce Bw 4.835164835 MHZ
T2 1 711.9555 MHz 11.18 dBm T2 1 7076596 MHz 10.08 dBm
L L J - L JL J [

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Conducted Band Edge

LTE Band 12/

1.4MHz / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIQUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F ﬂ 20 GBH‘.‘P FQ_\ S
{
A |
10 dem f‘ T 10.dem [' ]'\
o ds ‘1 ‘L 0 dem J -
-10 dBm -10 dBm
SPURIOUS_LINE_ABS l“ '(
20 dem N 20 dim f', \‘
-30 dBm ! -30 dem
ik / \
-40 dem } e 40 den ™ !
L L VA 4
50 dem - 40 dem L,
] g
SRRV P T - N R X RER Y S
=0 B -60 dem:
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Laow Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -26.29 dém 714.000 MHz 716.000 MHz 100.000 kHz 715.74525 MHz 21.44 dBm -8.56 dB
538.500 MHz £99.000 MHz 30.000 kkz 698,95965 MHz -15.71 dém 716.000 MHz 716,100 MHz 30.000 kHz 71600584 MHz -18.16 dBm -5.16 dB
£59.000 MHz 701.000 MHz 100.000 kHz 699.28971 MHz 21.79 dBm 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.24 dBm -11.24 dB
I J1 1 i
Dater 1 16:46:3

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ec Spectrum c%:
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PARS | SPURIGIE CHNEKABS PABS
q 3 3 PABRS Line SPURIOUS. INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA 20 dbm
Pl e,
10 dBm / \\ 10 dBrTN '\
0da / }l 0 dem
-10 dBm : ! -10 def
SPURIOUS_LINE_ABS f k
20 dem 20 digm
H_‘/"[Ji \‘M.. U‘ —
-30 dBm 'f'fg;arr
_40 dem - 40 dBm
50 dBm e S0 dey Ty .
R h m T
________ . . P P lldset |
60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||('Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -24.56 dém 1.56 d& 714.000 MHZ 716.000 MAz 100.000 kHz 715.34366 MHz 12.73 dBm -16.27 db
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -25,37 dém -12.37 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00874 MHz 2584 dBm Ciom4de
£99.000 MHz 701,000 MHz 100,000 kHz £09,20870 MHz 14.02 dBm -15.98 dB 716.100 MHz 725000 MHz 166 D00 kHz 216.14001 MHz 94.10 dBm 111048
i 1 w

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 12 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB0O

Highest Band Edge / 1 RBmax

m
ectrum || rectrum v
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep RefLevel 30.00 d8m  Offset 11.20 dB Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
| 3 3 AES Line _$PURIQUS_LINE_ABS PAS!
20 uguﬂr‘m PURIOUS_| INE_ABS F /__\ 20 GBH‘.‘P [L‘ 5
&
10 dBm { H 10 dBm /' \
odB ‘ | 0 dem {
-10 d8m | -10 dBm ]
SPURIOUS_LINE_ABS \ r
-20 dem N -20 dBm ’r h
-20 dBm 1 \ -30 dBm / Y
\
-40 dam - - - depp ,
/ YA )
-50 dem T ot m dem i
D N PN SO N A FRTRTI R L AUkt st
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -26.22 d&m -13.22 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.77722 MHz 20.84 dBm -5.16 d&
698.900 MHz 599.000 MHz 30.000 kHz £98.99505 MHz -20.06 dém -7.06 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00465 MHz -18.23 dBm -5.23 dB
£99.000 MHz 701,000 MHz 100.000 kHz 699.28072 MHz 21.12 dBm -68.88 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.98 dBm -11.98 dB
Y
il o N 1 ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 11.20 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PAES | SPURIGIE CHNEKABS PABS
Y . . - Line _§PURIOU$_LINE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS 20 dBm
10 dBm ’Mﬂ-w\ 10 dBm .....‘..-W.A-'\
odB {,{ 1 0 dem ‘u \
-10 d8m - | 10 dB
SPURIOUS_LINE_ABS ﬂ \
-20 dem -20 dgm I
/.I.J M Ld"‘“
-30 dem %0 dom
~
-40 dem 40 dem -
-50 dBm i -50 dem 4
]
_______ — — e [ MML‘M»J»—M et
60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.86888 MHz -24.52 dBm -11.52 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.66731 MHz 13.35 dBm -16.65 dB
538.900 MHz £99.000 MHz 30.000 kHz £95,98217 MHz -26.68 dBm -13.68 dB 716,000 MHz 716,100 MHz 30,000 kHz 716,00934 MHz -25.39 dBm -12.39 dB
£99.000 MHz 701.000 MHz 100.000 kHz 69975225 MHz 12.87 dém -17.03 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.64 dBm -11.64 dB
Y
)i i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 12 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr ﬂ%’ ] um 5
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE _|ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm e \ LR Bmer \
odB - dem
-10 dBm Ii 10 dBm
SPURIOUS_LINE_ABS [
20 dem l 20 dBm
-30 dem — =y -30 dem
-40 dem / "M/m -40 dem
-50 dem — = 50 dem ~ —
N S .
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||('Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 69863771 MHz -27.08 dém -14.08 d& 713.000 MHz 716.000 MHz 100.000 kHz FCR TR 10.34 dBm -19W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -28.02 dém -15.02 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00405 MHz 26,04 dBm 1304 de
£99.000 MHz 702,000 MHz 100,000 kHz 701,21928 MHz 10.58 dBm -19.42 dB 716.100 MHz 725000 MHz 166 D00 kHz 21641563 MHz 25.84 dBm 1264 db
I L i 1 o

LTE Band 12/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectr

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PABS
G | 3 3 DABS Line _$PURIOUS_LINE _|ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dbm
10 dem PR wrT TR P R
0de \I‘ dBm:
-10 dém JH |-20 dem
SPURIOUS_LINE_ABS /
-20 dem | -20 dBm
-30 dem "'“J -30 dem
,/‘"/J ’ b,
-40 dBm T -40 dBm
L -
-50 dam g -50 dem
I St el T
R S P
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz | || 'Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 69868217 MHz -27.75 dém -14.75 de 712.000 MHz 716.000 MHz 100.000 kHz 715.58192 MHz 9.62 dBm -20.38 de
698.500 MHz | 553,000 MHz 30.000 kHz £98.99416 MHz -28.24 dBm -15.24 d8 716,000 MHz 716,100 MHz 30,000 kHz 716,00994 MHz -26.42 dBm -13.42 dB
599.000 MHz 702.000 MHz 100.000 kHz 701.28222 MHz 9.51 dem ~20.49 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.35785 MHz -26.14 dbm -13.14 dB
)i i )

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 12 / 5SMHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr @ (| spectrum L
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GlinEARS_ PAES
G| 3 3 DABS Line SPURIOUS_LINE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
" A \.WWM_M'\.,‘»—L&W'\ ,.avwwwww\mwmlw’\
- If'" Hildeen .
I |
-10 dem | 10 dBm !
SPURIOUS_LINE_ABS j l
“20 dem T 20 dem "
-30 dBm S l -30 dem o
P ——— ¢ ==,
-40 dam — 40 dem iy
| —
-50 dem—= -50 dBm
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||('Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,99555 MHz -29.71 dém -16.71 d8 711.000 MHz 716,000 MHz 100.000 kHz 71523826 MHz 7.62 dbm -22.18 dB
598.900 MHz 699,000 MHz 30.000 kHz 698.97797 MHz -30.83 dBm -17.83 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 01963 MHe 28 25 dBm “iE.25 db
599.000 MHz 704.000 MHz 100.000 kHz 702.98352 MHz 8.61 dBm -21.35 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.53 dBm -13.93 dB
I - I 1 o
Dater 1 1 Bz3.

LTE Band 12/

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

(%]

Spectr

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvaPwr (@1 cvgPwr
Limit ¢heck PARS | SPURIGHEGHBEKARS_ PABS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS_) INE_ABS F 20 C‘BH‘n‘P S
10 dem 10 dBm:
WWWW\M"WL""‘“\ WWMVMWM"‘\[
0dB f of dem. T
) ifie |
-10 dém Hll o som
SPURIOUS_LINE_ABS J \ \
20 dBm IJ 20 dBm ,].
-30 dBm — -30 dem v
SN W W
= T
-40 dBm — -40 dBm |
| ]
50 dem =] -50 dem
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz | ||'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -30.46 dBém -17.46 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.77672 MHz .00 dBm -23.10 de
638.500 MHz £99.000 MHz 30.000 kHz £95,99545 MHz -30.69 dém -17.69 dB 716,000 MHz 716,100 MHz 30,000 kHz 716,00784 MHz -29.22 dBm -16.22 dB
599.000 MHz 704.000 MHz 100.000 kHz 702.48901 MHz 7.76 dém -22.24. d8 716.100 MHz 725,000 MHz 100.000 kHz 716.27338 MHz -27.06 dbm -14.06 dBb
)i i )
! 17:13:52
TEL : 886-3-327-3456 Page Number 1 AB-9 of 15
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swanranas. FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

(Specum | [@)|[speceom ) (%)

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGHECLinEk PABS

Line _§PURIOUS_| INE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
20 dBm 20 dém:

10 dBm 10 dBm:

o B B ‘J""‘”"W"‘-'vwv-\l 0 ra‘ﬂn:"*"““ et it s STVRTRTR Ny S—
|
-10 dém | =10 dBm:
SPURIOUS_LINE_ABS { \ ‘
-20 dém 7 i—{ ||| -30 dem

-30 dBm b L’ V30 dom M

- —
40, dam, -40 dBm h‘-
¥ —a..\\

-50 dam -50 dem

-60 dBm -60 dBm ]

Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz

Spurious EmissinT; ‘ | Spurious Emissions
Range Low Range Up RBW Frequency | Ppowerabs | AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -35.84 dBm ~22.84 d8 706.000 MHz 716.000 MHz 100.000 kHz 70744356 MHz 5.06 dBm -24.94 db
698,500 MHz 599,000 MHz 30.000 kHz 698.99775 MHz -38.94 dBm -25.94 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00664 MHz -36.76 dBm -23.76 dB
£99.000 MHz 709.000 MHz 100.000 kHz 70669730 MHz 5.85 dBm -24.15 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -33.73 dBm -20.73 dB

il A I [] [

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge / 27 RB0 Highest Band Edge / 27 RBmax

Spectr

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 1007100 SGL Count 1004100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGIBCHNEKARS PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dem 10 dBm:
P un-wm’“"w‘"\ e P
ode 0 dem f ‘
l ! |
-10 dBm -10 dBm. -
SPURIOUS_LINE_ABS ’ \ j |

-20 dem: -20 dBm
7 Y
/ N L \

E - Y | e
30 dem *"‘"“ﬁ iy jghgg.mp ¥ =
40 dem el I e ]
; | - m
/”MJ R
-50 dam, -50 dem
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ([ Start 706.0 MRz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs | ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -31.80 d&m -18.80 d& 706.000 MHz 716.000 MHz 100.000 kHz 711,33066 MHz 6.64 dBm -23.36 db
£98.900 MHz | 699,000 MHz 30,000 kHz £98,99715 MHz -34.68 dbm -21.68 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,01963 MHz -31.33 dBm -13.33 dB
599.000 MHz 709.000 MHz 100.000 kHz 703.07093 MHz 7.49 dém -22.51 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -27.67 dbm -14.67 dBb
)i i )
1 1Bz 3!
TEL : 886-3-327-3456 Page Number : AB-10 of 15

FAX : 886-3-328-4978




swanranas. FCC RADIO TEST REPORT Report No. : FG412509B

Conducted Spurious Emission

LTE Band 12 / 1.4MHz
Lowest Channel / QPSK Middle Channel / QPSK

Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit l‘thnrk (33
SPURIOUS INE_ABS PABS .10 aﬁ[_h»- SPURIOUS INE_ABS
_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
. e ||| 0 . . U S Y P B

J oy

-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 472.74146 MHz -56.35 dBm -43.35 dB 30.000 MHz 690.000 MHz 100.000 kHz 350.50072 MHz -56.17 dBm -43.17 dB
725,000 MHz 1.000 GHz 100.000 kHz 981.12843 MHz -55,56 dBm -42,56 dB 725,000 MHz 1,000 GHz 100.000 kHz 9B6.17751 MHz -55.66 dBm -42.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.51 dBm -32.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -45.08 dBm -32.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -40.20 dBm -27.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -40.,23 dBm -27.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03174 GHz -41.68 dBm -28.68 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02524 GHz -41.67 dém -28.67 d&
T bl
L L J - L L J e

Highest Channel / QPSK

1
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
. B i U -
-50 dBém I
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 471.49155 MHz -57.09 dem -44.090 dB
725.000 MHz 1,000 GHz 100.000 kHz 986.02754 MHz -56.48 dem -43.48 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.65 dBm -33.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.82627 GHz -41.37 dBm -28.37 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04874 GHz -42,98 dBm -29.98 d&
i
JL J
Date: 21. 11:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 12 / 3MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURTOUS_LINE_ABS | SPURT _LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
40 dBim ; ——— 40 dBm :
- e - — s R
-50 derr J -50 dBm
L vyl e
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 227.71002 MHz -56.32 dBm -43.32 dB 30.000 MHz 690.000 MHz 100.000 kHz 619.93031 MHz -57.27 dBém -44.27 dB
725,000 MHz 1.000 GHz 100.000 kHz 978.62889 MHz -55,43 dBm -42,43 dB 725,000 MHz 1,000 GHz 100.000 kHz 977.97900 MHz -56.81 dBm -43.81 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -44.42 dBm -31.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz -45.07 dBm -32.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -40.16 dBm -27.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -41.21 dBm -28.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04424 GHz -41,30 dBm -28.39 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04024 GHz -42,92 dBm -29.92 dB
_— —
)i 2 )i w
L JL ) L L J
D 1 17:25:56 11:36:39

Highest Channel / QPSK

Date: 17.NOV.

Spec n l:\v:u
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
20 dBm
-30 dem
-40 dBm
. B A TS EE
-50 dBmJ
-70 des
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 364.74964 MHz -56.28 dBm -43.28 dB
725.000 MHz 1,000 GHz 100.000 kHz 937,58635 MHz -55.56 dem -42.56 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42714 GHz -45.48 dBm -32.48 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -40,26 dBm -27.26 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03274 GHz -41.83 dBém -28.83 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. :

FG412509B

LTE Band 12 / 5MHz

Date: 17.NOV.

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 ddne_SPURIOUS |INE aBS paks 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
' I i T SR R ’ T P B et et ur™
-50 derr J"" -50 dBm J-'—_
= s
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 506.73888 MHz -56.36 dBm -43.36 dB 30.000 MHz 690.000 MHz 100.000 kHz 348.05091 MHz -56.39 dBém -43,39 dB
725,000 MHz 1.000 GHz 100.000 kHz 994.57599 MHz -55.66 dBm -42,66 dB 725,000 MHz 1,000 GHz 100.000 kHz 983.22805 MHz -55.65 dBm -42.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -44.23 dBm -31.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.78 dBm -31.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -40.12 dBm -27.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.82527 GHz -40.00 dBm -27.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03724 GHz -41.79 dBm -28.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02524 GHz -41,75 dBm -28.75 d&
_— —_—
)i 2 )i w
L JL ) L L J
D 1 17: 1 17:31:54
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. i PR AR
-50 dBém J
ooy
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 209.86137 MHz -56.25 dBm -43.25 dB
725.000 MHz 1.000 GHz 100.000 kHz 999,97500 MHz -55.72 dem -42.72 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.74 dbm -31.74 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -40,06 dBm -27.06 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.02674 GHz -41.73 dBém -28.73 d&
i
JL
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